Appendix B A TUVRheinland®

Prifbericht - Produkte CN24VOWU 002
Test Report - Products Page 1 of 93

Appendix B: Test Results of 2.4GHz Wi-Fi

APPENDIX B: TEST RESULTS OF 2.4GHZ WI-Fl.....ueettiiiiiiiiiinneeiiiiiisssssseenisissssssssessssissssssssssssssssssssssssssssssssssssssssssssssssssns 1
APPENDIX B.1: TEST RESULTS OF CONDUCTED POWER SPECTRAL DENSITY ......eecuiiiiieeiieiiieeieesteeeteesteessessnseesseesnseesnsessnsesssenns 2
WI=Fi 802.11 D MOGE ... ettt e ettt e e e e e ettt e e e e e e et e e e e e eeaaastsasaaaaeessasssssaaaseesassssssanaaaeaan 2
Wi-Fi 802.11 G MOUE. ...........co..oeeeeeeeeeeee ettt ettt et e sttt et e ettt et e st e e st e et e e naeeeteeenneeeanes 3
Wi-Fi 802.11 N(HT20) MOGE ..........cccuvveeeeeeeiieeeeeiee ettt ettt ettt s bt s st e st eestta s bt e s bte s bteesseebtasnstsebtessseessasnsesenses 5
Wi-Fi 802.11 N(HTA0) MOUE ..........cc.ooeeneeeeiieeeeeiee ettt ettt ettt ettt et e st e et a s bt e s bt e s tteesteeabteestsebtessseessasnsessnses 6
APPENDIX B.2: TEST RESULTS OF BDB BANDWIDTH. ......ccciuteitieeitierieeeiteesteeeseessteessseesssessseesssessssessnsessssesssessnseesssessssessssessssees 8
Wi-Fi 802.11 B MO ...........coveeeeeesiieeee ettt ettt e ettt et e sttt et e s bt e e ate s be e s asea e tsesseesateasnsaesabsassnesssesnsnssnses 8
Wi-Fi 802.11 G MOUE. ...........cc.uoeeeeeeneieeeeeee ettt ettt st e e st e et e st e e st e sateasaseesateasaneesaseaeseesbeaeneanas 11
Wi-Fi 802.11 N(HT20) MOUE ..........cc..ooeeeeeeeeeeee e eeee e teeette e tteeette et e et a sttt e e asta s st e e st e sateaeseseassasseasassasassssassasaseaans 14
Wi-Fi 802.11 N(HTA0) MOUE ..............ooeeeeeeeeeee e eeee e teeettte ettt e et e et e et e e bt e e st e e st e e st e sateaesesesaassessssasassssaseansseaans 17
APPENDIX B.3: TEST RESULTS OF 99% BANDWIDTH........eoiuviiniierireenteesteesiueesteesiseessesssseesssessnsessssessssesssessssessssessnsessnsessnsessne 20
Wi-Fi 802.11 B MO ...........co.vveieeieeeiee et et et eite st e st e st e s tee st esse e s bt e s st e s ateesasessataesasessaseasasessassesasessnsessnsesnns 20
WI=Fi 802.11 G MOUE ..........ccoooeeeeeeeeeee ettt e ettt e e e ettt e e e e e ettt e e e e e ess s tbeseaaaeesasassstesaaeesasssssanasassessnssenees 23
Wi-Fi 802.11 N(HT20) MOUE ..........cccevveeeeeeiieeieeeieeeeeeteestee st e s tee s taeste e st asaseasateesseasatesssassassessessssasasessnseesssessns 26
Wi-Fi 802.11 N(HTA0) MOUE ...........c..ooeeeeeeeteeeeeeeeeeeesteeette ettt e et tta et e et e e bt e e st e e st e e st e sateaeses e ssasseasassasassssaseasaseaans 29
APPENDIX B.4: TEST RESULTS OF CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100 KHZ BANDWIDTH.........cccveeiireenieeenieeeieeenns 32
Wi-Fi 802.11 b mode, BANA EQQE.................cccoovueeeieiiiieieieieeeeeeee ettt ettt st e st e st e e st e saeeeseanas 32
Wi-Fi 802.11 g MOde, BANA EQQE................cccceomieeeieiiiieieieieeeeeeee ettt ettt s e st e e st e e aseasaeeeseana 33
Wi-Fi 802.11 n(HT20) Mode, BANA EAQGE...................cccueeeeeeeeeeeeeeeeseee ettt eettea e ettaeeevtaaestaa e e sisaaaesssaaaeasssaensses 34
Wi-Fi 802.11 n(HT40) mode, BANA EAQE...................cccueeeeaeeeeeeeeeeeeeeeeeeteeeetta e etea e e e taaaestaa e e sissaaeessasasassasensses 35
Wi-Fi 802.11 b mode, Conducted SpUrious EMUSSION ....................ccccooeeciivvvieieeeeiiiieiieaseeescsiiteeaaeeeesssisesasaseeesissenees 36
Wi-Fi 802.11 g mode, Conducted SPUrioUS EMUSSION ..................c..ceeecuueeeeeiiiieeeeiiseesitieeessiieeeessaeeesisseasssssesesssssessnsees 39
Wi-Fi 802.11 n(HT20) mode, Conducted SPUIrioUS EMUSSION ..................ccccccveeceeeiiveeiissiieeisieeieesisessssesssesesassssenans 42
Wi-Fi 802.11 n(HT40) mode, Conducted SPUIriOUS EMUSSION ..................cccccveecereirieeiiesieeeisiesieesisessssesssesessssssenans 45
APPENDIX B.5: TEST RESULTS OF RADIATED SPURIOUS EMIISSIONS ........ccuvviiiieieiieeieesieeeiseesteeesseesseessseessesessesssssssnsessnsassnsesanns 48
BO0MHZ = 1GHZ (WOFISE CASE) ...ttt ettt e e ettt e et e e e e ts e e e e et e e e e atsaa e e tsasaeastsaaeasssaasassssaaasssasanasses 48
L P R SRRSO 50
APPENDIX B.6: TEST RESULTS OF RADIATED EMISSIONS IN RESTRICTED BANDS ........iiiiiiiiieii ittt e ettt e e e e e e e e s 74
WI=Fi 802.11 D MOGE ...ttt e ettt e e e e ettt e e e e e ettt e e e e e s taaeeaaaeaassstssaeaaaeesasssssaneaaseensnssnnees 74
L TR0 20 B e I 1 T T L= SR 78
WIi-Fi 802. 11 N(HT20) MOAE ..............ooooeeeeeeeeeeeeeeeeeeeeeeeeee et ee e ee et eeeeata e e et e e eeaseseessasseeasaesesseesennseseensnes 82
WIi-Fi 802. 11 N(HTAO) MOAE ..............oooceeeeeeeeeeeeeeeeeeeeeeeeee et e e e ee e eeeate e e e e e e e esseseensseseeasaaseessesennseseesees 86

APPENDIX B.7: TEST RESULTS OF CONDUCTED EMISSION ON AC IVIAINS .......uuiiiiiiiiiiiieeeeeeeettiiiieeeeeeeesstneeeeeerersrnnnaeeessesssnnneeeeeseees 90




Appendix B A TUVRheinland®

Prifbericht - Produkte CN24VOWU 002
Test Report - Products Page 2 of 93

Appendix B.1: Test Results of Conducted Power Spectral Density

Wi-Fi 802.11 b mode
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Wi-Fi 802.11 g mode
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Wi-Fi 802.11 n(HT20) mode
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Wi-Fi 802.11 n(HT40) mode

Spoctrum 2 @ iSpestun@ o (U] Spectrum 4+ (D) Z]

Ref Level 1.50 dem Offset 1.50 dB @ RBW 3 kHz

Att 20 dB SWT 6.3 ms @ YBW 10 kHz Mode Auto FFT
@ 1Pk Max
M1[1] -14.51 dBm)|
2.4260280 GHz
-10 dBm

20 Wy WWW%%WWU\ fﬁlutbw}fl“” Attt M\WWMW

50 dBm M\‘Nl

-60 dBm

-70 dBm

-80 dBém

-90 dBm

CF 2.422 GHz 1001 pts Span 42.0 MHz




Prifbericht - Produkte
Test Report - Products

Appendix B
CN24VvVOowU 002
Page 7 of 93

TUVRheinland®
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A TUVRheinland®

Appendix B.2: Test Results of 6dB Bandwidth

Wi-Fi 802.11 b mode

Minimum Emission Bandwidth 6 dB (2412 MHz; 30.000 dBm; 20 MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 9.600000 0.500000 2407.425000 2417.025000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 8.9 | PASS
6 dB Bandwidth
: [
& -1
o
T -2
3
-3
L GUB0ONY H ¢
2382 2400 2410 2420 2432
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.04 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 30.000 dBm; 20 MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 10.100000 0.500000 2431.925000 2442.025000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

2457

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 8.8 | PASS
6 dB Bandwidth
1
1
u el
&
- -1
R
-3
) 10,100 M H:
2417 2430 2440 2450
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 12 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.12 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2462 MHz; 30.000 dBm; 20 MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 9.150000 0.500000 2457.425000 2466.575000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 8.7 | PASS
6 dB Bandwidth
1
1
n ol
&
- -1
£
-3
s H e
-4
2442 2450 2460 2470 2482
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 10/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.09dB 0.50 dB
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Wi-Fi 802.11 g mode

Minimum Emission Bandwidth 6 dB (2412 MHz; 30.000 dBm; 20 MHz(11g_ 20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 16.450000 0.500000 2403.775000 2420.225000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 3.9 | PASS

6 dB Bandwidth

16460 M H \W‘\"\'M

£

@ -1

é 2

3 -

-

-3
2392 2400 2410 2420
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50dB
Run 25/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.22 dB 0.50 dB

2432
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Minimum Emission Bandwidth 6 dB (2437 MHz; 30.000 dBm; 20 MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 16.450000 0.500000 2428.775000 2445.225000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 6.9 | PASS

6 dB Bandwidth

2 0p
10+
kel
5
-1
29 PENEI H -
2417 2430 2440 2450
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 18 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.38 dB 0.50 dB

2457
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Minimum Emission Bandwidth 6 dB (2462 MHz; 30.000 dBm; 20 MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 16.450000 0.500000 2453.775000 2470.225000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 3.7 | PASS
6 dB Bandwidth
1
1
0
. MWMM
kel
£ 4
-2
16.450 M H:
-3
2442 2450 2460 2470 2482
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 20 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.42 dB 0.50 dB
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Wi-Fi 802.11 n(HT20) mode

Minimum Emission Bandwidth 6 dB (2412 MHz; 30.000 dBm; 20 MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.650000 0.500000 2403.175000 2420.825000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2412.000000 3.3 | PASS

6 dB Bandwidth

5
kel
T -2
s
-3
17.660 M H:
-4
2392 2400 2410 2420 2432
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50dB
Run 27 /| max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.16 dB 0.50 dB
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Minimum Emission Bandwidth 6 dB (2437 MHz; 30.000 dBm; 20 MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 17.650000 0.500000 2428.175000 2445.825000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 5.2 | PASS

o

6 dB Bandwidth

MWM

&
kel
£ 4
-2
TSI H -
-3
2417 2430 2440 2450
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 27 /| max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.21dB 0.50 dB

2457
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A TUVRheinland®

Prifbericht - Produkte
Test Report - Products

Minimum Emission Bandwidth 6 dB (2462 MHz; 30.000 dBm; 20 MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 17.650000 0.500000 2453.175000 2470.825000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2462.000000 2.9 | PASS

6 dB Bandwidth

&
kel
£
-3
17 6650 M Hz
-4
2442 2450 2460 2470 2482
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 800 ~ 800
Sweeptime 94.922 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 50 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.22 dB 0.50 dB
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Wi-Fi 802.11 n(HT40) mode

Minimum Emission Bandwidth 6 dB (2422 MHz; 30.000 dBm; 11n_40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 35.250000 0.500000 2404.375000 2439.625000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2422.000000 -0.5 | PASS

6 dB Bandwidth

&

22

3

e

-4 35.250 M Hz
2382 2400 2420 2440 2462
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value

Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50dB 0.50dB
Run 35/ max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.27 dB 0.50 dB
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A TUVRheinland®

Minimum Emission Bandwidth 6 dB (2437 MHz; 30.000 dBm; 11n_40 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 35.250000 0.500000 2419.375000 2454.625000

(continuation of the "6 dB Bandwidth" table from column 6 ...)

DUT Frequency Max Level Result
(MHz) (dBm)
2437.000000 2.7 | PASS

6 dB Bandwidth

Wwww

&
kel
£
-3
36.250 M H:
-4
23497 2420 2440 2460
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 32 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.29 dB 0.50 dB

2477
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A TUVRheinland®

Minimum Emission Bandwidth 6 dB (2452 MHz; 30.000 dBm; 11n_40 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

6 dB Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 35.400000 0.500000 2434.425000 2469.825000
(continuation of the "6 dB Bandwidth" table from column 6 ...)
DUT Frequency Max Level Result
(MHz) (dBm)
2452.000000 -0.2 | PASS
6 dB Bandwidth
5
0
-1
&
T -2
g
-3
-4 35 400 M Hz
2412 2420 2440 2460 2480 2432
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 100.000 kHz ~ 100.000 kHz
VBW 300.000 kHz ~ 300.000 kHz
SweepPoints 1600 ~ 1600
Sweeptime 1.600 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.50 dB 0.50 dB
Run 36 / max. 150 max. 150
Stable 5/5 5
Max Stable Difference 0.28 dB 0.50 dB
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Appendix B.3: Test Results of 99% Bandwidth

Wi-Fi 802.11 b mode

Occupied Channel Bandwidth 99% (2412 MHz; 30.000 dBm; 20 MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 14.700000 2404.650000 2419.350000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

99 % Bandwidth

10 M

£
5 -1
-3
14.700 M Hz
-4
2392 2400 2410 2420 2432
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 4 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.16 dB 0.30 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 30.000 dBm; 20 MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 14.700000 2429.650000 2444.350000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

99 % Bandwidth

10 M

&
- -1
R
-3
14.700 M Hz
-4
2417 2430 2440 2450
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 9/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.16 dB 0.30 dB

2457
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Occupied Channel Bandwidth 99% (2462 MHz; 30.000 dBm; 20 MHz(11b_20Mhz))

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 14.600000 2454.650000 2469.250000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2462.000000 | PASS

99 % Bandwidth

? MRS

&
- -1
R
3 RS + -
-4
2442 2450 2460 2470 2482
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 8 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.25dB 0.30 dB
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Wi-Fi 802.11 g mode

Occupied Channel Bandwidth 99% (2412 MHz; 30.000 dBm; 20 MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.400000 2403.350000 2420.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2412.000000 | PASS

99 % Bandwidth

-

o

&
kel
=
g
: 17.400 M H:
-3
2392 2400 2410 2420 2432
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 22 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.04 dB 0.30 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 30.000 dBm; 20 MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 19.100000 2427.350000 2446.450000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

99 % Bandwidth

2 57
2 0
10
&
kel
£ o1
-1 3
W PEaEM H - M
_2 B.
2417 2430 2440 2450 2457
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 33/ max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18 dB 0.30 dB
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Occupied Channel Bandwidth 99% (2462 MHz; 30.000 dBm; 20 MHz(11g_20Mhz))

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 17.500000 2453.250000 2470.750000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2462.000000 | PASS

99 %

W\

Bandwidth

o

&
kel
£ 4
. 178000 H =
-3
2442 2450 2460 2470 2482
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 16 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.29 dB 0.30 dB
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Wi-Fi 802.11 n(HT20) mode

Occupied Channel Bandwidth 99% (2412 MHz; 30.000 dBm; 20 MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2412.000000 17.900000 2403.050000 2420.950000

DUT Frequency Result
(MHz)
2412.000000 | PASS

(continuation of the "99 % Bandwidth" table from column 6 ...)

99 % Bandwidth

ol /HWWM
c% -1 8
kel
é 20
% 2@
-
a3 17.800 M H:
2392 2400 2410 2420 2432
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39200 GHz 2.39200 GHz
Stop Frequency 2.43200 GHz 2.43200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >= 200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 32 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.19dB 0.30 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 30.000 dBm; 20 MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 18.000000 2427.950000 2445.950000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2437.000000 | PASS

99 % Bandwidth

2 0p
10+
g .l WW%
kel
5
-1
28 18.000 M H: \\/\M/MV
2417 2430 2440 2450 2457
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41700 GHz 2.41700 GHz
Stop Frequency 2.45700 GHz 2.45700 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 23 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.28 dB 0.30 dB
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Occupied Channel Bandwidth 99% (2462 MHz; 30.000 dBm; 20 MHz(11n_20Mhz))

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2462.000000 17.900000 2453.050000 2470.950000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2462.000000 | PASS

99 % Bandwidth

. PN

g
kel
5
8 -2
-3 17.800 M Hz
2442 2450 2460 2470 2482
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.44200 GHz 2.44200 GHz
Stop Frequency 2.48200 GHz 2.48200 GHz
Span 40.000 MHz 40.000 MHz
RBW 200.000 kHz >=200.000 kHz
VBW 1.000 MHz >= 600.000 kHz
SweepPoints 400 ~ 400
Sweeptime 47.266 ps AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype FFT AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 29 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.18 dB 0.30 dB
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Wi-Fi 802.11 n(HT40) mode

Occupied Channel Bandwidth 99% (2422 MHz; 30.000 dBm; 11n_40 MHz)

Test according to FCC title 47 part 15 §15.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2422.000000 36.750000 2403.625000 2440.375000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2422.000000 | PASS

99 % Bandwidth

ol /VJ\/N\/J\/\_\/_/JN»«/\,,\,\,W\
c% -1 8
kel
é 20
% 2@
-
-3 FENTEIM H -
2382 2400 2420 2440 2462
Frequency in M Hz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.38200 GHz 2.38200 GHz
Stop Frequency 2.46200 GHz 2.46200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 26 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.12dB 0.30 dB
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Occupied Channel Bandwidth 99% (2437 MHz; 30.000 dBm; 11n_40 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-

2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2437.000000 36.750000 2418.625000 2455.375000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency
(MHz)

Result

2437.000000

PASS

o

99 % Bandwidth

WV’/WWVW\

&
kel
£ 4
-2
36.750 M H:
-3
23497 2420 2440 2460
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.39700 GHz 2.39700 GHz
Stop Frequency 2.47700 GHz 2.47700 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 28 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.25dB 0.30 dB

2477
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Occupied Channel Bandwidth 99% (2452 MHz; 30.000 dBm; 11n_40 MHz)

Test according to FCC title 47 part 15 §815.247(a), KDB 558074 DO1 DTS Meas Guidance v04 and ANSI C63.10-
2013

99 % Bandwidth

DUT Frequency Bandwidth Limit Min Limit Max Band Edge Left Band Edge
(MHz) (MHz) (MHz) (MHz) (MHz) Right
(MHz)
2452.000000 36.750000 2433.625000 2470.375000

(continuation of the "99 % Bandwidth" table from column 6 ...)

DUT Frequency Result
(MHz)
2452.000000 | PASS

99 % Bandwidth

. W\V%

g
kel
5
8 -2
-3 36.760 M H:
2412 2420 2440 2460 2480 2492
Frequency in MHz
Measurement
Setting Instrument Target Value
Value
Start Frequency 2.41200 GHz 2.41200 GHz
Stop Frequency 2.49200 GHz 2.49200 GHz
Span 80.000 MHz 80.000 MHz
RBW 500.000 kHz >= 400.000 kHz
VBW 2.000 MHz >=1.500 MHz
SweepPoints 320 ~ 320
Sweeptime 1.000 ms AUTO
Reference Level 10.000 dBm 10.000 dBm
Attenuation 30.000 dB AUTO
Detector MaxPeak MaxPeak
SweepCount 100 100
Filter 3dB 3dB
Trace Mode Max Hold Max Hold
Sweeptype Sweep AUTO
Preamp off off
Stablemode Trace Trace
Stablevalue 0.30dB 0.30dB
Run 20 / max. 150 max. 150
Stable 3/3 3
Max Stable Difference 0.11dB 0.30 dB
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Appendix B.4: Test Results of Conducted Spurious Emissions Measured in 100 kHz

Bandwidth

Wi-Fi 802.11 b mode, Band Edge

Low Channel:
Specras O (SRR &
Ref Level 21.50 dem Offset 1.50 dB @ RBW 100 kHz
Att 40 de  SWT 227.5ps @ VBW 300 kHz Mode 4uto FFT
® 1Pk Max
M1[1] -26.98 dBm|
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Wi-Fi 802.11 g mode, Band Edge
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Wi-Fi 802.11 n(HT20) mode, Band Edge
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Wi-Fi 802.11 n(HT40) mode, Band Edge
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A TUVRheinland®

Wi-Fi 802.11 b mode, Conducted Spurious Emission
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Wi-Fi 802.11 g mode, Conducted Spurious Emission
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A TUVRheinland®

Wi-Fi 802.11 n(HT20) mode, Conducted Spurious Emission
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Wi-Fi 802.11 n(HT40) mode, Conducted Spurious Emission
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